TOOL AG18+ SPIT

EXPLODED VIEW/VUE ECLATEE

=

— . = 1

K07

Y7//]

i ”—.;'E'.l..n J‘/
'l— ﬂ(l— 777 s
S )

d

)/
/[/

RS

A

REP CODE | DESIGNATION DESCRIPTION
01 623060 | Guide air Fan guide
02 | 653338 | Amortisseur Batterie Rubber damper
03 | 623067 |Carter de protection Wheel guard assembly
04 | 654030 Rondelle de disque Wheel washer
05 | 654031 |Ecrou de disque Wheel nut
07 | 623066 |Vis M4*23 +Pan HD tap screw (M4*23)
08 | 623076 |Vis M4*12 +Pan HD M/C screw (M4*12)
09 | 653255 | Vis M3*16 Pan HD tap screw
10 | 623077 |Poignée Auxiliaire Handle assembly
19 | 653366 Roulement 696 RS Ball bearing 696 Rs
KIT 01 | 623079 | Systeme verrouillage Lock pin system
KIT 02 | 623080 |Kit carter renvoi angle Gear housing
KIT 03 | 623081 |Kit induit Rotor assembly
KIT 04 | 623082 |Kit carters Housings kit
KIT 05 | 623064 | Kit pignon + couvercle Packing gland sub assembly
KIT 06 | 623083 | Vis carter Gear box screws
KIT 07 | 623084 |Kit verrou carter de protection Wheel guard lock system
KIT 08 | 623085 |Kit Stator + électronique Stator and electronics assembly
KIT 09 | 623086 |Kit levier d'inter Paddle switch system

MAJ 06-2023






